

RECALL & COMPLIANCE DETAILS

Tura continually strives to provide the industry's best Customer Service. Because of this, we are now providing a Voluntary Recall & Compliance Information site. If at any time there is an issue with a Tura product, it will be listed here with all the details on identifying the recalled product and what action needs to be taken. Also listed are any products regulated by the Consumer Products Safety Commission. We will be providing the purpose of the Regulation, the Product Name, our Model Number, pictures of the Item and any Compliance Documentation.

If you have any questions pertaining to the products listed below, please call our Customer Service toll free at 1-800-242-8872.

RECALLED ITEMS

No items currently on RECALL.

COMPLIANCE OF C.P.S.C. REGULATIONS

Consumer Product Safety Improvement Act, Section 101, Children's Products Containing Lead, Lead Paint Rule

MODEL	DESCRIPTION	COMPLIANCE DOCUMENTATION
9236	oio Child's Case - Blue/Yellow	Manufacturer Certificate of Compliance





COMPLIANCE REPORT

The item 9236 is made up of 4 parts, consisting of iron sheet, hinge, PS lining and covering leather. In the following, please find the testing report of the mentioned parts, which can certify that the hard cases can meet the standard

1. Raw Material (Iron)

Manufacturer: Jiangyin Bofeng Iron and Steel Limited Company

hot-rolling steel belt quality certification					chemical composition %				
specification(mm)	trademark	heat number	rolling number	weight(t)	C	Si	Mn	S	P
2.75*288	NB	2-6515	7-53	100.54	0.05	0.04	0.36	0.016	0.017

dynamic performance				execution standard
tensile strength(N/mm ²)	yield point(N/mm ²)	elongation(65%)	cold bending 180° d-Da	
355	250	42	qualified	GB700-88/GB/T3524-92 or GB/T8164-93

synthetic judgment: surface and tolerance are passed

remark: delivery by check-in

Date: 20th July, 2009

Address: Huaxi Industry Zone, Jiangyin

Tel: 0510-6217637

Fax: 0510-6217639

Postal code: 214420

Add: ~~镇江市运河路65号广厦大厦东4楼405-408室~~

4/F, NO. 65 YUNHE ROAD ZHENJIANG, JIANGSU PROVINCE, PR. OF CHINA

Tel: 86-511-84431154

Fax: 86-511-84400771

E-mail: info@universeoptical.com

<http://www.chinaglasses.net>



2. Hinge

Testing Company: CTI

Address: 4F, Building15-3, 999 Ningqiao Road, Jinqiao, Pudong, Shanghai, China

Tel: 86-21-50312800

Fax: 86-21-58543828

E-mail: shanghai@cti-cert.com

Testing basis:

testing items	former processing method	testing instrument	detection limit (mg/kg)
soluble Ba	reference : EN71-3: 1994+A1: 2000	ICP-AES	5
soluble Pb		ICP-AES	5
soluble Cd		ICP-AES	5
soluble Sb		ICP-AES	5
soluble Se		ICP-AES	5
soluble Cr		ICP-AES	5
soluble Hg		ICP-AES	5
soluble As		ICP-AES	2.5

Result:

Standard: EN71-3:1994+A1:2000 amendment

Testing result: passed

testing items	content (mg/kg)	limiting value (mg/kg)
soluble Ba	<5	1000
soluble Pb	7	90
soluble Cd	<5	75
soluble Sb	<5	60
soluble Se	<5	500
soluble Cr	<5	60
soluble Hg	<5	60
soluble As	<2.5	25

Notes: < = less than

Mg/kg =per centum

Address: ~~镇江市运河路65号广厦大厦东4楼405-408室~~

4/F, NO. 65 YUNHE ROAD ZHENJIANG, JIANGSU PROVINCE, PR. OF CHINA

Tel: 86-511-84431154

Fax: 86-511-84400771

E-mail: info@universeoptical.com

<http://www.chinaglasses.net>



3. PS LINING

Manufacturer: Shanghai Fengze Printing Packing Limited Company
Address: 408, Tianjiu Road, Sheshan Tianma Town, Songjiang District
Tel: 021-57664714
Fax: 021-57660100
Postal number: 201603

Testing standard:

Testing requirement: (1) determine the Cd assay of entrusted sample

- (2) Determine the Pb assay of entrusted sample
- (3) Determine the Hg assay of entrusted sample
- (4) Determine the hexavalent chrome assay of entrusted sample
- (5) Determine the PBBa & PBBEs/PBDEs assay of entrusted sample

Testing method: (1) Refer to BSEN 1122:2001 method B or other acid digestion, adopting ICP-AES or AAS to analysis.

(2) Refer to US EPA's method 3050B or other acid digestion, adopting ICP-AES or AAS to analysis.

(3) Refer to US EPA method 3052 or other acid digestion, adopting CP-AES or US EPA7473 mercury vapourmeter to analysis.

(4) Refer to US EPA3080A & US EPA7196A to analysis, adopting ultraviolet spectrophotometer to analysis.

(5) Refer to US EPA 8081A/8270C/3640C/3550B, adopting GC/MS to analysis.

Address: ~~镇江市运河路65号广厦大厦东4楼405-408室~~

4/F, NO. 65 YUNHE ROAD ZHENJIANG, JIANGSU PROVINCE, PR. OF CHINA

Tel: 86-511-84431154

Fax: 86-511-84400771

E-mail: info@universeoptical.com

<http://www.chinaglasses.net>



Testing result:

sequence number	item	unit	testing authority	value	A
1	Cd	ppm	2		N D
2	Pb	ppm	2		N D
3	Hg	ppm	2		N D
4	G- VI	ppm	2		N D
	Pol ybr onobi phenyl quant i t a t i v e anal ysi s	--	--		--
	Bromobiphenyl	ppm	5		N D
	Di br onobi phenyl	ppm	5		N D
	Tri br onobi phenyl	ppm	5		N D
	Tet r abr onobi phenyl	ppm	5		N D
	Pent abr onobi phenyl	ppm	5		N D
	Hexabr onobi phenyl	ppm	5		N D
	Hept abr onobi phenyl	ppm	5		N D
	Oct abr onobi phenyl	ppm	5		N D
	Nonabr onobi phenyl	ppm	5		N D
	Decabr onodi phenyl	ppm	5		N D
5	Pol ybr odi phenyl et her quant i t a t i v e anal ysi s	--	--		--
	Br onobi phenyl et her	ppm	5		N D
	Bi br onobi phenyl et her	ppm	5		N D
	Tri br onobi phenyl et her	ppm	5		N D
	Tet r abr onobi phenyl et her	ppm	5		N D
	Pent abr onobi phenyl et her	ppm	5		N D
	Hexabr onobi phenyl et her	ppm	5		N D
	Hept abr onobi phenyl et her	ppm	5		N D
	Oct abr onobi phenyl et her	ppm	5		N D
	Nonabr onobi phenyl et her	ppm	5		N D
	Decabr onodi phenyl et her	ppm	5		N D

Date: 26th November, 2009

Add: 镇江市运河路65号广厦大厦东4楼405-408室

4/F, NO. 65 YUNHE ROAD ZHENJIANG, JIANGSU PROVINCE, PR. OF CHINA

Tel: 86-511-84431154

Fax: 86-511-84400771

E-mail: info@universeoptical.com

<http://www.chinaglasses.net>



4. Covering Leather

Company: Hualun Patent Leather (Suzhou) Limited Company

basic information				
sample name:	yellow	tube pressure:	44(kY)	
shellac:		tube hydraulic pressure	600(μA)	
sample source:	3V instrument	counting rate:	475.1	
testing department:	QC	testing time:	200(s)	
operator:	operator	peak-ratio channel:	196	
testing result				
element	content (ppm)	error (ppm)	limit standard(ppm)	outcome
As	ND	0.2	25	pass
Ba	ND	0.1	1000	pass
Br	ND	0	1000	pass
Cd	ND	0.2	75	pass
Cr	ND	0.7	60	pass
Hg	ND	0	60	pass
Pb	ND	0.2	90	pass
Sb	ND	0.1	60	pass
Se	ND	0.3	500	pass
basic information				
sample name:	blue	tube pressure:	44(kY)	
shellac:		tube hydraulic pressure	604(μA)	
sample source:	3V instrument	counting rate:	190.3	
testing department:	QC	testing time:	200(s)	
operator:	operator	peak-ratio channel:	876	
testing result				
element	content (ppm)	error (ppm)	limit standard(ppm)	outcome
As	ND	0.2	25	pass
Ba	ND	0.2	1000	pass
Br	ND	0	1000	pass
Cd	ND	0.5	75	pass
Cr	ND	0.5	60	pass
Hg	ND	0	60	pass
Pb	ND	0.2	90	pass
Sb	28.3	0.3	60	pass
Se	ND	0	500	pass

Date: 12th December, 2010

Address: No.39, Luchang Road, Luhe District, Huangjing Town, Taicang, Jiangsu Province, China

Tel: 86-0512-81612366

Fax: 86-0512-53821600

Add: 镇江市运河路65号广厦大厦东4楼405-408室

4/F, NO. 65 YUNHE ROAD ZHENJIANG, JIANGSU PROVINCE, PR. OF CHINA

Tel: 86-511-84431154

Fax: 86-511-84400771

E-mail: info@universeoptical.com

<http://www.chinaglasses.net>